
3-1 
 

3. PUBLIC PARTICIPATION 

Public participation is vitally important in planning long term CSO controls.  The City of 

Akron (City) feels strongly that citizen input should play a major role in helping to guide 

decision-making throughout the planning, design, and construction processes.  Citizen 

input is critical since they enjoy water quality benefits associated with CSO LTCP 

improvements, but they also must pay the costs associated with controlling CSOs.  This 

section describes public participation requirements set forth within the CSO Policy, as 

well as summarizes public participation activities conducted by the City throughout the 

history of LTCP planning. 

3.1 USEPA Requirements 
[...]
favor of an 834-acre site on Akron-Peninsula Road.  The new site provided significantly 

more land for expansion and was located further downstream on the Cuyahoga River.  

By 1928, a new trickling filter plant with a capacity of 33 million gallons per day (MGD) 

was in operation.  However, with the continued rapid growth of the City of Akron, this 

second treatment plant was overloaded by World War II. 

During the period 1947 to 1957, a new activated sludge, secondary treatment plant was 

constructed to replace the trickling filters and humus tanks.  The new treatment facilities 

included new bar screens, grit removal equipment, primary settling tanks, aeration tanks, 

final settling tanks and chlorination facilities.  Six new anaerobic digesters and a sludge 

incineration facility were also constructed.  All of these new processes were in service by 

early 1957. 

During the period 1957 to 1967, a variety of minor improvements were completed to 

enhance the secondary treatment facility operation.  These projects included elutriation 

tank enlargement, sludge thickener construction, City water supply, building electrical 

system improvements, and a new 69 kilovolt (KV) substation, natural gas distribution 

system, digester gas recirculation systems, river water sediment basin, administration 

building addition, and vacuum filter replacement. 

During the period 1967 to 1977, further improvements were completed to enhance 

current process operations and increase the treatment capacity.  The major 

improvements included: 

• Six additional primary settling tanks (PST Nos. 7 through 12) 

• Preaeration tanks and associated Chemical Handling and Blower Building and 
Fine Screen Building 

• A new chlorination facility including chlorine contact tank and chlorination building 



5-4 
 

• A wet air oxidation (Zimpro) facility 

• A second raw water conduit from the Administration Building to the bypass and 
control chamber 

• Memorial Parkway storm retention tank 

• A new, separate laboratory building 

• Numerous repairs and enhancements to the Zimpro facility 

• A sixth aeration tank and a new secondary treatment blower building (North 
Blower Building) with electric motor drives, and positive displacement blowers 

• A 96-inch diameter secondary treatment bypass conduit to the chlorine contact 
tanks and an 84-inch diameter primary/secondary bypass conduit to the final 
settling tank effluent 96-inch diameter conduit 

The year 1978 began another decade of major process improvements.  By 1980, an 

addition to the North Blower Building was completed, which included four additional 

electric motor driven blowers.  These centrifugal compressors could supply air to the 

original five aeration tanks through a new overhead steel air header and/or through the 

existing air header.  A chlorination and plant water facility was constructed adjacent to 

the chlorine contact tanks to provide a chlorine supply to these existing tanks.  The 

facility included a wet well and pumps with strainers to provide a pressurized, 

nonpotable water supply for use throughout the plant.  Within this same 2-year period, 

sludge handling improvements were constructed including a waste activated sludge 

treatment system using a dissolved air floatation (DAF) process.  A standby power 

facility including diesel driven generators was constructed adjacent to the Zimpro facility.  

To raise the hydraulic profile of the return activated sludge being returned from the final 

settling tanks, three screw pump stations were constructed. 

The late 1970s also saw further improvements planned to the Zimpro facility, but not all 

were executed.  By 1986, the Zimpro facility was abandoned.  Chronic operational 

problems made this facility impractical to continue in operation. 

In 1982, the Akron WPCS primary treatment capacity was enhanced by the construction 

of 12 additional primary settling tanks (PST) (Nos. 13 through 24).  As part of this 

project, chemical feed systems, including alum, polymer, and caustic soda were installed 



5-5 
 

in the Chemical Handling and Blower Building. A grease incineration system was 

removed to provide the space needed for the chemical feed systems.  A third final 

settling tank was constructed for each of the six secondary treatment process trains 

under a second project.  New hydraulic control chambers were also constructed to 

accommodate these six additional tanks. 

From 1981 to 1984 significant improvements were made to the Akron WPCS sludge 

handling facilities.  These improvements included gravity thickener and sludge 

equalization improvements to better process primary sludge and conversion of the six 

anaerobic digesters to mixing and holding tanks.  The mixing and holding tanks would 

serve as blending tanks for the gravity thickened primary sludge and the waste activated 

sludge thickened in the DAF facility.  A waste liquor treatment facility which uses lime to 

precipitate phosphorous and adjust the pH of sludge recycle flows was also constructed.  

Two other old anaerobic digesters were converted for use as recycle water equalization 

tanks. 

In 1983 the existing sludge incinerators received modifications to the scrubbers to bring 

them into compliance with emission standards.  Recognizing the limitations of this facility 

and the costs associated with its operation, the City of Akron began construction in 1983 

of the Akron Compost Facility (ACF), a sludge composting plant.  The ACF was initially 

constructed to reduce the load on the sludge incinerators and reduce sludge disposal 

costs.  However, with ever more stringent emission regulations pending, and incinerator 

operational costs increasing, it was decided in 1993 to discontinue operation of the 

sludge incinerators.  The ACF presently handles all sludge from the Akron WPCS. 

The Akron WPCS began headworks improvements in 1988.  The mechanical coarse bar 

screens were replaced with continuously cleaning, fine screens.  A fourth screen 

channel and grit bypass channel were added along with modification to the raw bypass 

overflow weir and auxiliary (postscreen) plant bypass channel.  This improvement 

allowed the demolition and removal of fine screens and comminutors located in a 

building next to the Preaeration Tanks.  This building was further renovated in 1996 to 

serve as a central locker facility.   

Downstream of the new fine screens, the Detritus tanks were also rehabilitated with new 

grit collectors and shaftless screw conveyors.  New belt conveyors were installed to 



5-6 
 

convey the grit into a new grit truck load out building.  With all grit tanks and fine screens 

in operation, a sustained flow of approximately 280 MGD may be processed.  The firm 

capacity of the renovated headworks is considered to be 210 MGD. 

In 1988, a new plant discharge structure was constructed.  This project included a new 

headwall, discharge conduits, and effluent gates to help reduce hydraulic restrictions 

during high plant flows in conjunction with high river water levels.  The secondary bypass 

conduit (96-inch diameter conduit) was also modified to connect to the 96-inch diameter 

plant effluent conduit upstream of the chlorine contact tanks. 

In 1993, a new Administration Building was constructed adjacent to the Laboratory 

Building.  This allowed the original aging Administration Building to undergo major 

rehabilitation, including asbestos removal and abatement, and modification for use as a 

training facility.  The completion of both facilities was critical to the support of the 

distributed control system (DCS) project undertaken in 1994.  This project, originally 

envisioned in 1981, provided a complete computer monitoring and control system for the 

entire Akron WPCS.  Several minor process improvements were constructed in 

conjunction with the DCS to enhance operation and control of process systems 

throughout the plant.  A supervisory control center with data archiving and engineering 

workstations is located in the Administration Building.  A fully functional DCS workstation 

provides hands on training for the DCS at the training facility. 

Several other improvements were constructed between 1992 and 1994.  These include 

1) rehabilitation of the gravity thickeners, 2) rehabilitation of the Lime Stabilization Plant, 

3) final settling tank covers, 4) remodeling of the old administration building to serve as a 

training facility, and 5) rehabilitation of the Recycle Water Equalization Tanks (original 

1936 anaerobic digesters). 

To comply with new chlorine residual limitations imposed by the OEPA, it was necessary 

in 1994 to begin feeding sodium bisulfite, a reducite.  A new building was constructed 

east of the chlorine contact tank to house the sodium bisulfite storage tanks and feed 

pumps.  This facility also houses a diesel standby generator, which provides standby 

power for all disinfection facilities.  In 1995, the gas chlorination system was replaced 

with a liquid sodium hypochlorite feed system.  This feed system is housed in the 

Chlorination and Plant Water Facility. 



5-7 
 

Renovation of the activated sludge treatment facilities was completed in 1996.  The 

medium bubble diffusers and associated air supply piping in all six aeration basins were 

removed and replaced with fine bubble ceramic discs to provide higher oxygen transfer 

efficiency and reduce the volumetric air flow rate.  Electrical costs associated with 

operating the activated sludge treatment facility have been significantly reduced. 

The 1928 Imhoff Tanks had been used for a number of years as stormwater retention 

tanks.  Renovation of these tanks was completed in 1996, which allows these tanks to 

provide increased storage volume.  Solids handling pumps were installed to remove 

settled solids from the bottom of the tanks.  A third influent screw pump was also added. 

The sludge incinerators were abandoned in 1993 and later torn down in 2004.  As a 

replacement process for disposal of primary settling tank scum and grease, a filter 

screen was installed in the Fine Screen Building.  The screen dewaters the grease 

before disposal at a landfill.  This project was completed in 1997. 

Two projects were completed in 1999 - Primary Settling Tank (PST) improvements and 

Waste Activated Sludge Thickening.  The PST Improvements project was a 

maintenance/replacement project where aging and deteriorated equipment was 

replaced.  The Waste Activated Sludge Thickening project abandoned the dissolved air 

flotation system in favor of gravity belt thickeners for thickening of sludge from the 

secondary treatment process.   

In 2003, a project to reroute the flow into the Storm Retention Tanks was completed to 

meet the 60 MGD design capacity of the system and to provide greater accuracy and 

control for flows to this off-line storage system. In addition, a screenings dewatering and 

compaction unit was completed to dewater the screenings prior to transporting to a 

landfill for disposal. 

In 2006, the Cuyahoga Street Storage Facility was put into operation to control overflow 

from Racks 40, 31, and 30 during wet weather events.  Flow is pumped into the existing 

collection system once the WPCS has the capacity to treat the flow.  The location of the 

basin on Cuyahoga Street is near the original wastewater treatment plant.  The facility is 

controlled via a buried fiber optic cable connection to the wastewater plant.  



5-8 
 

5.1.2 Existing Facilities 

The Akron WPCS is a single stage nitrification, activated sludge treatment facility with an 

average design flow of 90 MGD.  In 2009, the influent to the Akron WPCS averaged 69 

MGD with a peak flow rate of 269 MGD.  The existing facilities at the WPCS include 

preliminary, primary, and secondary treatment followed by disinfection and 

dechlorination. The preliminary treatment system has a firm treatment capacity of 210 

MGD and includes influent screening, grit removal, and storm retention. The primary 

treatment system capacity is 150 MGD and includes settling tanks.  The secondary 

treatment system capacity is 110 MGD and includes aeration basins, final settling tanks, 

return activated sludge (RAS) pumping station, blowers, and associated influent and 

effluent conduits.  The disinfection system consists of chlorine contact tanks with a 14 

minute detention time during the design peak flow rate of 210 MGD.  The treated flow is 

then dechlorinated using sodium bisulfite.  The treated effluent is discharged to the 

Cuyahoga River south of Bath Road, just upstream of the Cuyahoga Valley National 

Park.  Figure 5-2 presents a site plan of the facilities at the WPCS.  Figure 5-3 is an 

overall flow schematic, and Figure 5-4 presents a flow diagram which shows the 

locations of the reporting stations.  Table 5-1 includes the unit processes through the 

plant with a summary of the number of units, dimensions, and volumes and rated 

capacities.  

Wastewater flow from the tributary service area is discharged to the plant Influent 

Chamber by a 90- by 144-inch influent sewer.  The Influent Chamber includes a bypass 

located ahead of all treatment facilities. 

Influent to the plant passes through four 72- by 48-inch sluice gates ahead of four 

continuously cleaning fine screens in the Screening Building.  Screenings are dewatered 

and hauled away to a sanitary landfill for disposal.  Plant flow then passes into the grit 

removal complex consisting of four Detritus tanks.  The four Detritus tanks are equipped 

with center drive circular collectors and peripheral grit removal.  Grit is removed from 

each tank by a shaftless screw conveyor which discharges collected grit down a chute 

onto a belt conveyor.  The belt conveyor, common to all four grit screws, transfers grit to 

the Grit Removal Building.  A second belt conveyor discharges grit from the main 

conveyor to a roll-off container positioned in either of two locations within the building.  

The grit is hauled to a sanitary landfill for disposal. 



5-9 
 

Following grit removal, flow is routed beneath the training facility through four 48-inch 

diameter Venturi meters.  The metered flow is split between two 60- by 99-inch channels 

(east and west channels) which convey flow to the Bypass Junction Chamber.  

Improvements to the Bypass Junction Chamber prevent wastewater from being 

bypassed from this location.  Wastewater from both channels combines in the Bypass 

Junction Chamber and flows in a common channel to the Primary Settling Tanks. 

The eastern channel is equipped with a discharge sluice gate to divert flows to the storm 

retention tanks (the original 1928 Imhoff Tanks).  The Stormwater Retention Tanks 

provide an off-line storage volume of approximately 10 million gallons (MG).  Sludge 

pumps are available to pump settled solids back to the grit influent channel.  The stored 

wastewater is lifted by screw pumps into the Primary Tank influent channel, following 

cessation of wet weather flows. 

Sodium aluminate can be added to the plant flow just upstream of the Primary Settling 

Tanks.  The storage and feed equipment is located in the Chemical Handling and Blower 

Building adjoined with the Primary Control (Sludge) Building.   

The Primary Settling Tanks are fed via two influent channels.  The west influent channel 

serves Primary Settling Tanks Nos. 1 through 6 (constructed in 1957) and Nos. 7 

through 12 (constructed in 1969).  The east influent channel serves Primary Settling 

Tank Nos. 13 through 24 (constructed in 1984). 

The Primary Settling Tanks are rectangular tanks with two sets of chain and flight sludge 

collection mechanisms.  A third chain and flight collection mechanism is provided in the 

end hopper of each tank as a cross collector. 

A manually actuated grease skimming system is also provided in each tank.  Collected 

grease and scum is pumped via a glass lined force main to the Influent Screening 

Building.  A rotating drum fine screen dewaters the grease and scum for final disposal at 

the sanitary landfill. 

Sludge from the primary settling tanks is removed by sludge pumps located in the pipe 

gallery adjacent to each set of primary tanks.  The primary sludge force mains are 

equipped with Doppler-style flow meters and a primary sludge sampler.  Primary sludge 

is pumped to the gravity thickeners. 







5-12 
 

 
 

Figure 5-4  Water Pollution Control Station Flow Diagram



5-13 
 

Table 5-1  Akron WPCS Existing Design Data Summary 

Unit Processes 
Loading Rates1 

Units Ten State 
Standards 2009 Design 

Avg Peak Avg Peak 
Treatment Efficiency 
Flow  69 151 90 210 MGD  
Preliminary Treatment 
Fine Screens  69 151 90 210 MGD  
    Number of Units 4       
    Screen Width 8 ft.       
    Screen Clearance 6 mm       
    Capacity (each) 70 MGD 23 51 30 70 MGD  
Detritus Tanks  69 151 90 210 MGD  
    Number of Units 4       
    Length 40 ft.       
    Width 40 ft.       
    Depth 2.5 ft.       
    Surface Overflow  
    Rate  14,375 31,460 18,750 43,750 gpd/sf  

Grit Removal  4 9 5 11 cy/day  
    No. of Mechanical  
    Grit Collectors 4       

    No. of Screw  
    Conveyors 4       

    No. of Belt Conveyors 1       
Storm Retention Basin        
    Number of Units 1       
    Depth (SWD)3 26 ft.       
    Capacity (total) 9.5 

MGD       

    Influent pumps at  
    30 MGD 3       

Preaeration Tanks 
(decommissioned)        

    Volume (total) 1.83 MG       
Primary Treatment 
Primary Settling Tanks  69 151 90 150 MGD  
    Number of Units 6       
    Length 110 ft.       
    Width 33 ft.       
    Depth (SWD) 10 ft.      10 ft. 
    Volume (each)  
    gallons 271,520       



5-14 
 

 
Table 5-1 Akron WPCS Existing Design Data Summary (Continued) 

 

Unit Processes 
Loading Rates1 

Units Ten State 
Standards 2009 Design 

Avg Peak Avg Peak 
Primary Treatment (cont’d) 
    Detention Time (each) 2.2 1.0 1.7 0.7 hour Peak 
    Surface Overflow Rate 
    (Area = 3,630 sf each) 813 1,777 1,058 2,471 gpd/sf 1,500-

2,000 
    Weir Length (each) 240 ft.       
    Weir Overflow Rate 
    (each)  12,277 26,868 16,014 37,366 gpd/lf 30,000 

    Number of Units 18       
    Length 120 ft.       
    Width 33 ft.       
    Depth (SWD) 9 ft.       
    Volume (each)  
    gallons 266,590       

    Detention Time (each) 2.0 0.9 1.5 0.7 hour Peak 
    Surface Overflow Rate  
    (Area = 3,960 sf each) 807 1,334 970 2,265 gpd/sf 1,500-

2,000 
    Weir Length (each) 260 lf       
    Weir Overflow Rate  
    (each)  12,227 26,868 16,014 37,366 gpd/lf 30,000 

Secondary Treatment 
Aeration Basins  69 114 90 150 MGD  
    Number of Units 6       
    Length 1,200 ft.       
    Width 32 ft.       
    Depth (SWD) 15 ft.       
    Number of Passes in  
    Each Basin 4       

    Volume 25.9 MG       
    Detention time  9.0 4.1 6.9 3.0 hour  

    Organic Loading  14.8 16.5 17.3 34.7 

lb. 
BOD5/ 
1000 
cf/day 

40 

    No. of Centrifugal  
    Blowers @ 17,900  
    cfm 

4       

    Positive Displacement 
    Blowers @ 11,000  
    cfm 

2       

    Available Air Supply  
    (firm) cfm 75,700 32,000 46,000 45,000 83,400 scfm  



5-15 
 

 
Table 5-1 Akron WPCS Existing Design Data Summary (Continued) 

 

Unit Processes 
Loading Rates1 

Units Ten State 
Standards 2009 Design 

Avg Peak Avg Peak 
Secondary Treatment (con’t) 
Return Activated Sludge       
    No. of Streams 6      Min Max 
    Flow Rate of Each  
    Stream (typ) 15% 2.0 3.1 2.3 3.8 MGD 50% 150%

Final Settling Tanks  69 114 90 144 MGD  
    No. of Units 10       
    Inside Diameter 100 ft.       
    Depth (SWD) 10.6 ft.      12 ft. 
    No. of Units 8       
    Inside Diameter 100 ft.       
    Depth (SWD) 12 ft.      12 ft. 
    Surface Area (each) 
    (sf) 7,854       

    Total Surface Area  
    (sf) 141,400       

    Total Volume (cf) 1,586,508       